PROFESSIONAL INFORMATION

This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use.

SCHEDULING STATUS: S

1. NAME OF THE MEDICINE: PHYTOGANIX

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Serving Size 1 scoop (10.4 g) Servings Per Container: 300g pack size

oci viligo i ci containor. Soog pack size	20
Calories	40
Total Carbohydrate	9 g
Dietary Fibre	1 g
Sugars	2 g
Includes 2g Added Sugars	
Protein	1 g
Vitamin C (as ascorbic acid)	100 mg
Calcium	20 mg
Iron	1.4 mg
Sodium	30 mg
Organic Seed and Prebiotic Blend: Isomalto-Oligosaccharide, Flax Seed Powder, Chia Seed Powder, Quinoa (Chenopodium quinoa Willd.) Sprout Powder	5.53 g
Organic Veggie Blend: Spirulina Whole Algae Powder, Carrot Root Powder, Broccoli Head/Plant Powder, Cauliflower Head Powder, Spinach Leaf Powder, Parsley Leaf Powder, Bamboo Shoot/Stem Extract, Beet Root Powder	2.35 g
Organic Fruit Blend: Apple Fruit Powder, Pineapple Fruit Powder, Strawberry Fruit Powder, Raspberry Fruit Powder, Blackberry Fruit Powder, Blueberry Fruit Powder	1.2 g
Herbal Support Blend: Milk Thistle Seed Extract, Turmeric Rhizome Extract, Green Tea Leaf Extract, Reishi Mushroom Whole Plant Powder, Maitake Mushroom Whole Plant Powder, Shiitake Mushroom Whole Plant Powder, Japanese Knotweed Root Extract, Quercetin Dihydrate, Organic Maca Root Powder, Organic Cassia Bark Powder, Dong Quai Root Powder, Ginger Root Powder, Garlic Bulb Powder	300 mg
Enzyme Blend (including protease, amylase, lipase, and cellulase)	200 mg
Lactobacillus acidophilus VK3 Strain	200 mg

Other Ingredients: Natural flavours, citric acid, and Rebaudioside A (from Stevia rebaudiana leaf extract).

For full list of excipients, see section 6.1

This product is non-GMO, gluten free, and vegetarian.

3. PHARMACEUTICAL FORM

Green with spots powder

4. CLINICAL PARTICULARS 4.1 Therapeutic indications

PhytoGanix features 20+ whole foods in each serving, including organic fruits, organic vegetables, organic

flax seed, organic chia, organic quinoa sprouts, herbs, plant enzymes, prebiotics, and probiotics.*

* This unregistered medicine has not been evaluated by the SAHPRA for its quality, safety or intended use. **PhytoGanix** does not intend to prevent or cure any form of illness or disease and should not replace any medication. If you suffer from a chronic medical condition, consult your healthcare practitioner before

4.2 Posology and method of administration

Take one serving one to two times daily. Stir or mix 1 scoop (10.4 grams) in 240 ml of water or juice until blended.

4.3 Contraindications

using this product.

None known

4.4 Special warnings and precautions for use

Keep out of the reach of children.

4.5 Interaction with other medicines and other forms of interaction

None known.

4.6 Fertility, pregnancy and lactation

There are no adequate data from the use of **PhytoGanix** in pregnant or breast-feeding woman.

4.7 Effects on ability to drive and use machines

There are no adequate data from the use of PhytoGanix on the ability to drive and use machines.

4.8 Undesirable effects

None known.

4.9 Overdose

Treatment is symptomatic and supportive

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Category of medicine: D (Complementary Medicine) Class of medicine: 34.13 Health supplements - Other

5.2 Pharmacokinetic properties

Pharmacokinetic studies have not been conducted on ${\bf PhytoGanix}$ product

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Natural flavours

Citric acid

Rebaudioside A (from Stevia rebaudiana leaf extract)

6.2 Incompatibilities

None known.

6.3 Shelf Life

24 Months

6.4 Special precautions for storage

Keep tightly closed in a cool, dry place Keep powder in original container until required for use. KEEP OUT OF REACH OF CHILDREN.

6.5 Nature and contents of container

Packs of 300g tropical fruit flavoured powder in plastic containers Pack-size: 300g.

6.6 Special precautions for disposal

No special requirements.

7. HOLDER OF CERTIFICATE OF REGISTRATION

Amipro Advanced Development Products (pty) Ltd Unit 3 Eastgate Business Park, 1 South Road, Marlboro, Sandton, Johannesburg 2063 Tel: 011 802 8101

8. REGISTRATION NUMBER

29

Will be allocated by SAHPRA upon registration.

9. DATE OF FIRST AUTHORISATION

Will be allocated by SAHPRA upon registration.